
8

1 12

6

16

23

2

7

10

11

13

17

18

19

*** AT141BP Vb ***

4 21

1

9

14

3

3

5

20

22

15

CHECKED BY 1
CHECKED BY 2REV.02

ITEM 
NO. PART NUMBER QTY.

1 TABLTTE 2
2 MONTANT BAS 2
3 MONTANT MILIEU 2
4 MONTANT HAUT A 1
5 STRUCTUR 1
6 TABLETTE HAUTE 1
7 TRAVERSE 1
8 DOS CINTRE 1
9 SCREW M8*P1.25*386 4

10 NUT M8*P1.25 4
11 WASHER 8.5* 15*T2.0 4
12 MONTANT HAUT B 1
13 SPANNER M8 1
14 ALLEN SCREW M6XP1.0X12 8
15 WOOD  SCREW M5.1X38 3
16 WOOD CYLINDER 1
17 DOUBLE TAPE 1
18 FOOT PAD 4
19 WRENCH M4 1
20 SMALL SHELF BRACKET 4
21 NUT M6*P1.0 4
22 SCREW M10*P1.5*8.5 4
23 FRONT TUBE 1

除4#,5#,7#,9#,12#,15#,23#外，其余同AT141BP(REV.12)


